LIEBERSE W]

%le 1 By F %ﬁ%m

DIRECT DRIVE COMPUTER-CONTROLLED
HIGH-SPEED LOCKSTITCH SEWING MACHINE

Bﬂ%m:ﬂ

LS9701-D4

Sewi ng
machine mErErerr

15 30 B B

- Operation instruction/Parts book

B. & G. LIEBERMAN CO., INC.
2420 Distribution Street
Charlotte, North Carolina 28203
Toll Free (800) 438-0346 National
FAX (704) 333-1676
www.bglieberman.com




IMPORTANT SAFETY INSTRUCTIONS

To get the most out of the many funchons of this machine and operate it in safety,it is necessary to use this
machine correctly.Please read this instruction Manual carefully before use.Whe hope you will enjoy the use of
your machine for a long time.Please remember to keep this manual in a safe place.

1. Observe the basic safety measures mcludlng, but not limited to the following ones,whenever you use
the machine.
2, Read all the instructions lncludlng but not limited to this Instruction Manual before you use the machine.
In addition, keep this Instruction Manual so that you may read it at anytime when necessary.
3. Use the machine after it has been ascertained that it conforms with safety rules/standards valid in your
Country.
. All safety devices must be in position when the machine is ready for word or in operation.
The operation without the specified safety devices is not allowed.
. This machine shall be operated by appropriately-trained operators.
. For your personal protection, we recommend that you wear safety glasses.
. Forthe following, turn off the power switch or disconnect the power plug of the machine from the
receptacle.
7-1 For threading needle(s), looper, spreader etc. And replacing bobbin.
7-2 For replacing part(s) of needle, presser foot, throat plate, looper,spreader, feed dog, needle guard,
folder, cloth guide etc.
7-3 For repair work.
7-4 When leaving the working place or when the working place is unattended.
8. If you should allow oil, grease, etc. used with the machine and devices to come in contact wnth your eyes
or skin or swallow any of such liquid by mistake, immediately wash the contacted areas and consult a
medical dogtor.

~No o R

9. Tampering with the live parts and devices, regardiess of whether the machine is powered, is prohibited.

10. Repair, remodeling and adjustment works must only be done by appropnately trainde technicians or
specially skilled personnel. Only spare parts designated by can be used for repairs.

11. General maintenance and inspection works have to be done by appropriately trained personnel

12. Repair and maintenarice works of elestrical components shall be conducted by qualified electric
technicians or under the audit and guidance of specially skilled personnel.
Whenever you find a failure of any of electrical components, immediately stop the machine.

13. Before making repair and maintenance works on the machine equipped with pneumatic parts such as |

an air cylinder, the air compressor has to be detached from the machine and the compressed air supply
has to be cut off. Existing residual air pressure after disconnecting the air compressor from the machine
has tobe expelled. Exceptions to this are only adjustments and performance checks done by
appropriately trained technicians or specially skilled personnel.

14, Periodically clean the machine throughout the period of use.

15. Grounding the machine is always necessary for the normal operation of the machine. The machine has

. to be operated in an environment that is free from .strong noise sources such as high-freauency welder.

16. An appropriate power plug has to be attached to the machine by eledtric technicians. Power plug has to
be commected to a grounded receptacle.

17. The machine is only allowed to be used for the purpose intended. Other used are not allowed.

18. Remodel or modify the machine in accordance with the safely rules/standards while taking all the
effective safety measures. assumes no responsibility for damage by remodeling or modification
of the machine.

19. Warning hints are marked with the two shown symbols.

Danger of injury to operator or service staff

4
o
A items requiring special attention

L 152 me £ ¥ Al TN AN TR T I eI T e RS e ey ey B T e s arat R R

g

D

DRt e e e e e rryesmaes, o

L e P R TR



FOR SAFE OPERATION

1. To avoid electrical shock hazards, neither open the cover of the electrical box for

o the motor nor touch the components mounted inside the electrical box.

1. To avoid personal injury, never operate the machine with any of the belt cover,
Finger guard or safety devices removed.

CAUTION| 2 To prevent possible personal injuriescaused by being caught in the machine,

Keep your fingers, head and clothes away from the handwheel, V belt and the
motor while the machine is operation. In addition, place nothing around them.

3. To avoid personal injury, never put your hand under the needle when you turn
"ON" the power switch or operate the machine.

4. To avoid personal injury, never put your fingers into the thread take-up cover
while the machine is in operation.

5. The hook rotates at a high speed while the machine is in operation. To prevent
possible injury to hands, be sure to beep your hands away from the vicinity of
the hook during operation. In addition, be sure toturn OFF the powerto the
machine when replacing the bobbin.

6. To avoid possible personal injuries,be careful not to allow your fingers in the
machine when tilting/raising the machine head.

7. To avoid possible accidents because of abrupt start of the machine, turn OFF the
power to the machine when tilting the machine head.

8. If your machine is equipped with a servo-motor, the motor does not produce noise
while the machine is at rest. To avoid possible accidents due to abrupt start of the
machine, be.sure to turn OFF the power to the machine.

9. To avoid electrical shock hazards, never operate the sewing machine with the
ground wire for the power supply removed.

10. To prevent possible accidents because of electric shock or damaged electrical
components(s), turn OFF the power switch in prior to the connection/disconnection |
of the power plug.

[ BEFORE OPERATION - ]

CAUTION:
._ \ To avoid malfunction and damage of the machine, confirm the following.

Before you put the machine into operation for the first time after the set up, clean it thoroughly.
Remove all dust gathering during transportation and oil it well.
Confirm that the power plug has been properly connected to the power supply.

" Never use the machine in the state where the voltage type is different from the designated one.
The direction of rotation of the sewing machine is counterclockwise as observed from the handwheel
side. Be careful not to rotate it in reverse direction.

6 06 © 6 ©

e A T TRATTE TR WP TYEXRY T MR YT . NPT A aTY b e e T D ART



CONTENS

€» INSTRUCTION MANUAL

1. SPECIFICATIONS ..ot ienesvemsesenisisssssnsisssssasssssssssessssnsssassesnsssssessssesssessassssssassesesesssssesssasts 1
2, INSTALLATION ...osveterteceetteemissssenssssessessssisssssssssesenssnscsecssessssensenssesmesssssessaes eeeeeeseessesasnnas 1
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ..eeverveeeseeeesreressensesssssssstesesssesssnseessonssesssssees 2
4. INSTALLING THE THREAD STAND ....covuerrmeriscremseesssseresserssssssssssssssssssssssssssssstssssisesssssssssssisnns 3
5. LUBRICATE ooeieeeeetreeeiinsesesessenessesessesetsessssssssessesssassasesens rossssstsessssssssssasessnsssssesssassessssessssessnens 3
8. LUBRICATION .1vevereiveesesenesesseserssssnsescesssernenns PO SPTIOOON 3
7. ADJUSTING THE AMOUNT OF OIL(OIL SPLASHES) IN THE HOOK .....eeoeeeeeeeeeeeeeseeeeseeseenes 4
8. ATTACHING THE NEEDLE ......eoeieiteeceeitreseasisseseeesessesesessessemsenseasnssessesssassesssasessasessassemessssessssserans 5
9. SETTING THE BOBBIN INTO THE BOBBIN CASE ....cevieeerierestesrersensesssessssssessssssasssssssassssssssons 6

10. ADJUSTING THE STITCH LENGTH «.eceieeeeteee ettt cesssestseesesecestevesseesasssssssssssssssesssssssesessasen 6
11. PRESSER FOOT PRESSURE ...cocuvevetinercssisesessereeessessessmesesenssesmssssossssosassasss i tasssessessssssssnssessees 6
12, HAND LIFTER erectieeesese s tssaesssensesssssesseasessassssassaseemssnseassesssassssessssesessassassssssasassssessensassaoes 6
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR .....ccoovveerereernnee et eastee st esensesernas 7
14, THREADING THE MACHINE HEAD ....eoorteermrrecmceressecoseessseesssessssesssssssssssssmsssassesesssssssssssssssssssses 7
15, THREAD TENSION ...ttt st sisesssssas s ssessstacssesssseseasestassasssenssssssssesssessessssoessessssassessses 8
16. THREAD TAKE-UP SPRING ....oveiuceiercercmsiesesescasssessincssossessssesssessosassassssionsessassssmsssssessssssssssssns 8
17. ADUSTING THE THREAD TAKE-UP STROKE .....ecoreeeeereeenseeresessasessismssssssssesssassssssessasssssssesases 9
18. NEEDLE-TO-HOOK RELATIONSHIP ....eeeeereseeeseeeeceseneeessseessstessmsssesesssmsessmssesssssssessessessssossssases 9
19. HEIGHT OF THE FEED DOG ..ovviuvviereinecrnisesessesossessssssssssssesssssensssensessssssssesessssesssssssassesssssses 10
20. TILT OF THE FEED DOG uueveeeeeieereeertecssaesssessessemesssssseseesasesssemssssessssssssasssesesssssssssasessssasensssssees 1
21, ADJUSTING THE FEED TIMING ....vocvurcinnsrmnrisssersessssssasnsssssasssssssssasssmsssessssssassasssssssssssosesssaans 11
22, ADJUSTING THE NEEDLE STOP POSTION ..ccviierireeressesisssamsnsssssassssesssssessssessssesssssossssesssssssns 12
23. COUNTER KNIFE .ovovvevesersreseecnssereressissarssnssesssasmssssssesssssessssssnsssssssssens Heerereessmtets e esesmesseeeneens 13
24. PEDAL PRESSURE AND PEDAL STOKE .. ..c.teiueisimscseresnsissssseseseassosmesssesessessessssssasnsssssmssssssns 14
25. ADJUSTMENT OF THE PEDAL cucvtiueinctctereeserecsresrcssesesesstssesssmeasesssasssssssssssesssesessesmssassessssessees 14
26. PEDAL OPERATION. ...evetveeteeeseessisescsssersssssssnsssasssessstssssessessnsaessmesssseesmssssnssessenssssassssssassssassssans 15
27. ONE-TOUCH TYPE REVERSE FEED, STITCHIN MECHANISM.....oveeeerreeeeeererersenssseessaseeseresses 15
28, WIPER....uveeeiesrireesecssnssssenssesinnes retereibesye bttt bt sttt Rt e e eso A s et e et tanenst et seenesetastesseeneasen 16
4> PARTS BOOK
" 1, MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS ...veooeeveee oo, 18-21
2. MAIN SHAFT&THREAD-UP LEVER COMPONENTS .....ouieeeereeeereeeeseeemssseseessessesessesessssssssens 22-23
3. IMPACT CONTROLLER SYSTEM ....c.cvvteiteenitessisssncsesnsesessssssssessssssssesssestassssssessessmmsesessone 22-23
4. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS ...ooovoveverrenanns 24-25
5. HAND LIFTER COMPONENTS ...cvcteeirireenretscseasessesesssesssssssesssssssssssssassesssssesessssssssosssssasssses 26-27
6. FEED MECHANISM COMPONENTS ....ucucuuimmuimnninsssssssssssssssssssssssssssssssssssssssssssnsssssasssssssns 28-31
7. THREAD TRIMMER COMPONENTS ....cooeivenrimreneseeressasenene ettt r s b ta ettt renes 32-33
8. AUTOMATIC REVERSE FEED COMPONENTS .....veeueerieesorensctirecsssesssessssssessssessessssessessorns 34-35
9. WIPER COMPONENTS.....ocersreseessesssssissesesssassssssssssssssossntsssosssssssesssesenssssassssssessssssnessessassns 34-35
- 10. OIL LUBLICATION COMPONENTS .....ocovrnrecremrminsresssesssmsssessssssssssossssesossanssssesasasssesssssnsssssses 36-37
11. OIL RESERVOIR COMPONENTS ...oucvirctcriieveniscsesesssssssssmsessssensesssssesssasssssssssssesssssssssssssns 36-37
12. THREAD STAND COMPONENTS ...oovrreecreesrccresesessessssassnss seneasmnseens ceeessrasesasserersasanaetssorenas 38-39
13. ACCESSORIES ....eoreireereeereccsnsessosssssisssessastsisosssssensassssastosssessasssesssassssssasssssssssnssssssessssssssns 38-39
Vi

T TR 4, T v YT TR RV TR P T VA7 N T S VP W w W T LTI T XIEI oY A7 18 3 WML T NTR LB TP H17 0 =1 agebain



1. :4% | SPECIFICATIONS

: FRiER HERHEY ERE
ik —fAst, Wk, PR — Ak, Wikt R Tk
#o)HE #4500 rpm 4000 rpm H#53500 rpm
BEREHHK . 4mm 5mm
ilky DB x 1 #9~#11 DA x 1 #9~#11 DB x 1 #20~#23
BRI BE (st 10mm(kRaE) 13mm(Ek) 9Imm(K) 10mmiRdE) 13mmk)
1 AL NO.10E

Medium-weight model Light-weight model Heavy-weight model
Application General.fabrics., light-weiqht General fabric§, light-weight Medium-w‘eight mate.n'als,
and medium-weight materials, materials. heavy-weight materials.
Sewing speed Max.-4500 rpm Max. 4000 rpm Max. 3500 rpm
Max, stitch lenth 4mm 5mm
Needle DB x 1 #9~#11 DA x1 #9~#11 DB x 1 #20~#23
Presser fot lift 101m3r£§t(?/r‘1:: ;d) 9mm(Max.) 1(22:%;;;:: ;d)

Lubricating oil

Defrix Qil NO.10

2. 4L y=4E | INSTALLATION

(1) gy es

1) B B A A L,

2) FARST@IERIE © 2 LFMSBTE @4TRIN AR, FHAET Qg No o

: 24K RE @ STIFRE, RFHEEMO B Ex,
3) BEHOKENANTLE, MEATRKXES®, LWL AHILEROL .




e B a0 AT VAT S TR T A R T O,

(1) Installing the under cover
1) The oil pan should rest on the four corners of the machine table groove.
2} Fix two rubber seats @ on side@ (operator's side) using nails@as illustrated above. Fix two cushion seats
@ on side @ (hinged side) using a rubber-based adhesive. Then place oil pan@} on the fixed seats.
3) Fit hinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @ before
placing the machine head on cushions & on the four corners.

3. RS ELEE | ADJUSTING THE HEIGHT OF THE KNEE LIFTER
FE '

B B ESME SR, MRS

WARNING: : ,

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

\

1) BeshiRFia R AR R R 10mm.
2 SR TRY 22 @R LR ERE R AR 18mm,  (ARREA A9mm, )
3) EMEEAE 10 mm B, HERSHTO WaM T HRIRR T, TREENS .

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.
2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw@. (Max. 9 mm for A type)
3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar

@ in its lowest position doas not hit presser foot @ .

4. 2ERsE sk | INSTALLING THE THREAD STAND
B

T TR T S R AT T T ATH TR T S LR e e e TR

PRl LR S s FUF S el



5. hniEiEhE / LIPIN

EE
AT RIS, HXERRERT,

A WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) T HLGETHO LA/MESTIE, BB IsTER
PEET RSN,

2) BRI TS EREA AR A T T e 0 LI/
SRET, WRNARRASER AT A @ /LAY,

1) Full pore of the thread take-up crank shaft@ with lipin before
disassembly small screw of the thread take-up crank shaft@.

2) Disassembly smali screw before Disassembly the needle rod
holder ASM, then full pore of the needle bar connection ASM

6. finif / LUBRICATION @ with lipin.

FE ’
TR EMR SR, WA,
WARNING:

Turn QFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

BEAELINET

1) SESLHEI S @ 2, —E B HIGH $:
LY ALiAAERY

2) MAERMTEFEZ LOW ARCOL TR, EFR
#hFEHLIN.

3) hm/EBEFAELINL, MAIEIBIER R, T
B @F BIhah i

4) MR LD, SHBHSILIR,

Information on lubrication
1) Fill oil pan € with Machine Oif up to HIGH mark @ .
2) When the oll level lowers below LOW mark @, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window
@ if the lubrication is adequate. -
4) Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.

» When you first operate your machine after setup or after an extended period of disuse, l
@ run your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break- [

T TR TR P R RRRNY = - it ek vy ol gl il

e e

v




T b Y
1) PR EATFOSAT AR @ RO R, BRI
® 6 o 4 @ AT,
o~ ) X 2) PN @ WNERMEN @ Finks, %D
B AP- 2 e EEFTIE @ W, MER/D.
o i 3) JELLFGRAACER @ HFiks), LB ST
MRS TAEN, MREX.

Adjusting the amount of oif supplied to the face
plate parts
1) Adjust the amount of oil supplied to the thread take-
up and needle bar crank @) by turning adjust pin (1}
2) The minimum amount of oil is reached when marker
dot &) is brought close to needle bar crank by
turning the adjust pin in direction &).
3) The maximum amount of oil is reached when marker dot € is brought to the position just opposite from
the needle bar crank by turning the adjust pin in direction (8.

7. X FiERimE (i) EETE/
ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

EE
KM BNEEER, HTHIEASER, AEMER, HMUAEIHER,

A WARNING:

Be extremely carefut about the operation of the machine since the amount of oil has to be checked by
turning the hook at a high speed.

maximum minimum

Brx &

@ Wil () WAEAK @ mi (%) WileE .
Amount of oil (oil spiashes) confirmation paper Position to confirm the amount of oil (oil splashes)
E -
£ h.
1] Q
E %
0 ™ l l@ﬂ
70 mm
iﬂiiﬂEWL%‘)ﬁﬁ TR B
' Onl.splashes Closely fit the paper
confirmation paper against the wall

surface of the bed.

* HFTEI2) EfRlET, BETEE, RNEERSEETRIEMIE.

1) BHLSE, ST AR, (GEMMBTEHESE)

2) M (F) FilT RS IINAEEhRARIRAS T iligEsk.

3 )- BRI R Y TR R B R AEHIGHALOWENEE 2. M »

4) TR GE) i Emahsts. (MEER)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution
not to allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermittent operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in
operation. ,

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW".

4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a

watch.)

(T TRV S ek et

130002 Mot Chisr mueiaad-die Tl M S5 (I



Mﬁﬁﬁz“\’:ﬁtﬂ%%iﬂ/l Splashes of oil from the hook

//

1 mm .

HBEY (/)

Appropriate amount of oil (small)

Mﬁﬂ#&'&ﬁﬁiﬂéﬂmﬁfl Splashes of oil from the hook

min

HEEY (X))

Approprlate amount of oil (large)

o iME ( jhif ) iE&4R4 | Sample showing the appropriate amount of oil

1) EEFERBENSEFFEMANR, HEER
g Mmmmd . :
(RO, SBIRER (%) . HEES
B, SMEBEHR. )

2) WE () BHIASK (35K ) ¥Rk,

1) The amount of oil shown in the samples on the left

should be finely adjusted in accordance with
sewing processes. Be careful not to excessively
increase/decrease the amount of oil in the hook.
(If the amount of oil is too small, the hook will be
seized (the hook will be hot). If the amount of oil is
too much, the sewing product may be stained with
oil.)

2) Adjust the amount of oil in the hook so that the
oil amount (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper)

* WM (3 ) ¥9% / Adjusting the amount of oil

1) {ETHBTR SRR LB R s " M
(@) #3h, imE () &%, | = B
(@) ¥e3h, Wik () D,

2) WEFAVIRLARIEHME, NEiE 30 BhEsRt
frmE () s9mik.

1) Tumning the oil amount adjustment screw attached on
the hook driving shaft front bushing in the "+" direction
(in direction @ ) willl increase the amount of oil (oll
spots) in the hook, orin the "-" direction (in direction @)
will decrease it. )

2) Afterthe amount of oil in the hook has been .properly
adjusted with the oil amount adjustment screw, make
the sewing machine run idie for. approximately ‘30
seconds to check the amount of oil in the hook.

8. HltRI%3E | ATTACHING THE NEEDLE

EE

ATRLRBSMEER TR, MXEREEET.

A WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

o

TSR

B s ¢

= e e e ey s ey A



W R A YA T 2.1 8 VT BT A T T S TR

9. MBI A % 1 SETTING THE BOBBIN INTO THE BOBBIN CASE

1) EEFIHENTERO0O, REREFEOHFEH, M
K NRE TENFROON K.

2) HIREO, TiMRLRET G ESEE.

1) Pass the thread through thread slit @, and pull
the thread in direction @ .
By so doing, the thread will pass under the tension
spring and come out from notch@:

2) Check that the bobbin rotates in the direction of the
arrow when thread @is pulled.

) 0 &0

L e o e e L b e S



13. FERI#T S ERIIE% /| ADJUSTING THE HEIGHT OF THE PRESSER BAR

e :
BT B LM R A, R,

WARNING:
d Turn OFF the power before starting the work so as to prevent accldents caused by abrupt start of the
sewing machine. ’

1) ZEEEMFFRE SRR SRR, S ER TS
@\/ B QiU
° 2) Vi, HPRERELO.
O 1) Loosen setscrew @),and adjust the presser bar height
ClaD) or the angle of the presser foot.
2) After adjustment, securely tighten the setscrew@ .

14. FZ&EF L% | THREADING THE MACHINE HEAD
ER

A TRERSMIEER NS, HERERRRT.

WARNING: '

Turn OFF the power before starting the work so as to prevent accldents caused by abrupt start of the
sewing machine.

e e oy

e s e

B s T

e e e ¢



15. &3 118% | THREAD TENSION

(1) L&k iR
1) i O WS- LR IEE @, TLERE
B LSRR,
2) & ® WjymEEs, MHKEEK,
3) MAE® WFARELRNEE0, LARNE
o
4) Tz @tk MK,

(2) &R %

1) M4 @ W EREEK L ©, RERKIER,
2) AE@ WISk RL, NRRKIER.

(1) Adjusting the needle thread tension

1) As you turn thread tension No.1 nut @ clockwise (in direction &), the thread remaining on the needle after
thread trimming will be shorter.

2) As you turn nut @ counterclockwise (in direction@® ), the thread length will be longer.

3)As you turn thread tension No.2 nut @ clockwise (in direction® ), the needle thread tension will be
increased. |

4) As you turn nut @ counterclockwise (in direction ® ), the needle thread tension will be decreased.
(2) Adjusting the bobbin thread tension

1)As you tum tension adjust screw @ clockwise (in direction@), the bobbin thread tension will be

increased. |
2) As you turn screw @ counterclockwise (in direction ® ), he bobbin thread tension will be decreased.

16. $££:3%5 | THREAD TAKE-UP SPRING

(1) HRBHEPHTRERRE

1) FRER N ANEERLO.

2) f4 @ B EHHERIFO , WFRRELR.
3) ME @ K TH LR, FEER.

(2) FLBBOHMES R

) HREERL , HTLAKRITFO,

2) AR E R R AL AT

3) 1A QHTIEEEI IR AT @ NMIE IR,

4) EIZE@MFRFHENMEESR.

(1) Changing the stroke of thread take-up

spring®

1) Loosen setscrew &.

2) As you tum tension post @ clockwise (in direction®),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
® ), the stroke will be decreased.

* (2) Changing the pressure of thread take-up
spring®
1) Loosen setscrew® , and remove thread tension
(asm)@.
2)Loosen setscrewed.

3) As you turn tension post@clockwise (in direction®),
the pressure will be increased.

4)As you turn the post ® counterclockwise (in
direction®), the pressure will be decreased.

—8—

L amw menaTBe TS : TR TR T R R T R RE R TR AR T P £ Ao S e e o e U i e A T RN I I SR IR T

vmae



- 17. BRE4T 34 B i77A% | ADJUSTING THE THREAD TAKE-UP STROKE
ﬂaﬁl‘ﬁlﬁﬁél\ﬂ‘]ﬁ%iﬁﬁk&ﬁ$ﬁ. BB BEHET,

A WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1 gggﬂw. %O B FHEHESnEO , Nk
2) g@ﬁ%}w, MEG WHERHASASQ, MbkE
3) S AL @M LA T O AR

1) When sewing heavy-weight materials, move thread
guide @to the left (in direction® ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @to the right (in direction @ ) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide@ is positioned in a way that
marker line @ is aligned with the center of the screw.

18. Pt 5HER KI5 & / NEEDLE-TO-HOOK RELATIONSHIP

R
. BTTUREERAS T, WX, WD IR LRDETIET,

To avold possible personal Injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) IEEEW T HE RS FER .
1) #EhCE, IHHTIREIRT R, RS
EEEERLO . .
(REHATEE)
2) [DBéHEH
HBHATO MAULOX ST FEMO T,
%)Eg%f]%w@%zmgo o

RET@MAIL O DT T EHON T,
WEITESITET R © .
(BRTHRO HREGE)

3) {DB& R
Pk 3 IRTERE IR, TR
LI, LSO T O
T, .
[DAH B
s 3 WIEREREIRA, ta RO
 EFHHT, RAS@IEAT T ENO 1

Tk
4) FEIRET, iLiEhsk @ L@ M, EHET SHEMR IR EE50.04 ~ 0.1mm (KE) ,
REFTERL,
T =TT TTTT - T R =
! @ fﬂl‘ﬁ'ﬂfl\ﬁ'ﬁﬁ, SR, B RiE, 28két. :

I |

Gt AR T e e T e uahie




(1) Adjust the timing between the needle and the hook as follows:
1) Turn the handwheel to bright the needle bar down to the lowest point of its stroke, and ioosen setscrew@
(Adjusting the needle bar height)
2) {For a DB needle) Align marker line@on needle bar @ with the bottom end of needle bar fower bushing @ ,
thentighten setscrew €p.
(For a DA needle) Align marker line@®on needle bar @ with the bottom end of needle bar lower bushing® ,
thentighten setscrew @.
(Adjusting position of the hook @)
3) - (For a DB needle}Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing & .
(For a DA needle) Loosen the three hook setscrews, fum the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing & .
4) After making the adjustments mentioned in .the above steps, align hook biade point @ with the center of
needle@. Provide a clearance of 0.04 mmto 0.1mm (reference value) betwsaen the needle and the hook,
then securely tighten setscrews in the hook.

If the clearance between the blade point of hook and the needle is smaller than the |
specified value, the blade point of hook will be damaged. If the clearance is larger, stitch |
skipping will resuit. . |

9. 7 F MU | HEIGHT OF THE FEED DOG

FE
T BT SR, EEE RS

WARNING:
fesiasd - Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine. ,

A TR R
O FHETERN @ HEFBLO .

@ ETHsnEmasiTEY.
® HFEEEELd® .

N ’ )
i g B REED BN, HF LB
l

iy i - — A Cvmm R G e e b — —— - vw— —

To adjust the height of the feed dog:
If the calmping pressure Is Insufﬂcient [ @ Loosen screw @of crank @

the motion of the forked portion | A
becomes heavy. . ] ® Securely tighten screw @
20. EFFFF RIS / TILT OF THE FEED DOG

IEE =

ﬁJTF)ﬂtﬁ&l\E‘JEﬂJLﬁ‘zB’JE& lﬁé‘éﬁaiﬁf—'i‘f

WARNING:
Turn OFF the power before starﬂng the work so as to prevent accidents caused by abrupt start of the
sewing machine. .

1) SRR (KT ) BEREAE & ey 2 & OFEAT
& MA@ R — ST E ,
é@g%@%&ﬁ@%%%§m¥%ﬁmm%w

2) BTIF LA, MRS,

U BEE, e RN R A, REREk

JFIE$E905E
3). AT WA AEES, WRTREERFN. #BiES
i 3L 7 15 AR B 7 EIF5 90 o

© L / Front up ® #R#ft / Standard
©#i T /Frontdown © $H45 / Throat plate

BARET. I

® Move the feed bar up or down to make adjustment.

T BT RO

3 T ?— 7- T ,'17 el 2 re g ’7":"‘7' e~ }:16 g > AR AT Tl TR

L R g i M g X DI it o M S PO SRR L R g SN e A

i

D Pr e

PR AR e e G g s



T T T T T T T T T e e e e e e e e e e  — ———— -=x
1 =

i @ AT RAF 2R, BEENRESAEE, BB, :
e e e !

1) The standard tiit (horizontal) of the feed dog is obtained when marker dot @ on the feed bar shaft is
aligned with marker dot @ on feed rocker @ . (the marker dot @ inclines forward the feed rocker
* shart by 90°, as standard).
2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 90°.in the direction of the arrow, using a screwdriver. '
3) Totilt the feed dog with its front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.) .

~
21. EmEMIAIEY / ADJUSTING THE FEED TIMING

EE
e V\%t'\ ;fmhtézﬁ)aﬁﬁ%ﬁﬁAQE&. EREEE, BIADAREE A EERT,
' = To avoid p.ossible personal Injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

) 1) I RONEONEERLO, @, BfL
N E HES BT MR IER R OO, RIGHE
) Standard feed timing Big, _
! mw(ytmm 2) FRERVRERSEFMRTEN, S5 E
[ i ok y g el i A
— 3) RERMMOILIET LR, SEsrskymig
C Advanced feed timing BEATARO L

. 4) AT RIFHEETRAMIRT, LR
ﬁ]{ﬁ’t‘ ﬂl%o

e T T TTTT T S\
witer | Sl B mammn ok osemtm, )
Delayed feed timing | | v J'

o el ER

1) Loosen screws @ and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needle
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric
cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric cam in the
opposite, direction from the arrow. .

—11-

et s o won o w—e
T R R T R S P TR PTI A R TR — e i e .




22. HiEHEIL I BRYEE / ADJUSTING THE NEEDLE STOP POSITION

EE .
AT HIEEMB SRS, R REHET.
WARNING:

Turn OFF the power before starting the work se as to prevent accidents caused by abrupt start of the

sewing machine.

.

B HkiR R AL E
HIFFF, HATAEER |

2). ¥fE B R, EAMRPLLAE ACHER

TR XL 52V B

3). E B BETHCLLNS RS H )R EIF]
T, B -F: PR E SR,
¥ INRIEBNTHLLRE, % B BRRET.

3).

General principle:
: \
the head is calibrated to thread take-up lever

. Turn on power button,enter work mode;
. Press the "E"key for 2 seconds,the standard

nose‘interface, the thread take-up to the
postion wich is far from the highest
position 1.5~2rf1m;

Press”@” key to save the head position, the
system autoihatica]ly return to the working
interface, buzzer look; nose calibration is

complete.

Note: If you mistakenly entered the head of the

table interface, press the”#” key to returu to.

i t BT FCRTT

T RIS RNLT TR b e e

BRERFT LR AEE
Schematic diagram of
thread take-up lever

[l
O
LI

Pt

Operation panel

Ty e et e ahe s e bamr ot ete ey e e o s .

e

B A L as 5 % R Y R

Wi s e

oy

¥av_#

by Jlmne e e a0

NPT e e o

.

T e e et 3 e A T Yy men ey

.



23. EIZEJ] | COUNTER KNIFE

(1) I R R o
el A SINLHI R, MShHE IRACHIE BTSSR PRI BNES L b i Bt v i @ By,
WIRREEZ @ WHENE, KRIFANEREEY @ EEEIRELMAE(RIFER), R iy @ i
Wagdie @ . HMREE RSN Z MBMBA0.58kK, (LM0A)T— XS RE e )
(@) BHIK. BT R

Las et @ ISR Rmier, REIN © WIRTEB AN O M) JIE5R 2 0.2~0.5
28, MTNEET, ERBMBENANE @ MK TRINNASHS @, BTN @ Winsfuiss)
i @ EHME, RRTREz ©.

(1) Adjusting the position of thread cutting cam

Tun the wheel of sewing machine. When the needle bar rise by 5mm form the lowest position, press the thread
cutting serpentine pipe to make the roller shaft contaction the rabbet of the thread cutting cam &) and the fix
with the positioning screw @ temporarily, after that adjust the thread cutling serpentine pipe &) to the original
place. At the same time, loose the positioning screw @ to adjust the thread cutting wheel @ , keeping the
clearance between the head face of the cam and the rolier shaft to 0.5mm (Fix the positioning screw @ ata
torgue moment of 40kg/cm).

(2) Adjusting the place of movingknife and fixed knife

When the head of thread cutting cam controlling lever & surpasses the thread cutting cam, the front part of
the fixed knife @ should mesh with the edge of the moving knife € in 0.2-0.5mm. When failed to mesh,
move the moving thread cutting conrtolling lever € under the condition that roller shaft surpasses the thread
cutting cam, making the front of the fixed knife @ 1o mesh with the edge of the moving knife and theen fixed
the screw €.

T

TN —_—

AR mar e
Pt 2]

0.2-0.5mm

6

_1 3_




24 . AR E 01732 / PEDAL PRESSURE AND PEDAL STROKE

iR
HTRHILERSMEERNER, WXERRRIET.

WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

. sewing machine.

(1) BRERSEE T iR
1) PAiEREEE @R,
2) ABEILENZE, ENER.
3) HEELNZEEE,
(2) BEARERRN RiRE
1) FHREIZRE IS @ LI,
2) IPEAIRANENER,
3) AR E AN,
(3) BRERBETTRE MY
1) {ERHT © BRAENGILEY BHEEREX.

(1) Adjusting the pressure required to depress
the front part of pedal

1) This pressure can be changed by changing the
mounting position of pedaling pressure adjust
spring &».

2) The pressure decreases when you hook the spring
on the left side.

3) The pressure increases when youhook the spring

on the right side.

(2) Adjusting the pressure required to depress the back part of pedal
1) This pressure can be adjusted using regulator screw S. '

2) The pressure increases as you turn the regulator screw in.

2) The pressure decreases as you turn the screw out.

(3) Adjusting the pedal stroke
1) The pedal stroke increases when you insert connecting rod @ into the right hole.

25, Bt HYIEEE | ADJUSTMENT OF THE PEDAL

pE
AT HIEBIMIEIERME, HRERRERT.

/2\  WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine. .

/1

(1) A
1) ME LS ASEITTR @, iLIIRIRNT @ 1
EETO 2—HE.
(2) REiHS
1) VAR A BERRET LA B e AR pE AR A iRt

o
2) FIATIRA®, BB OBTIEE.

(1)Installing the connecting rod

1) Move pedal @ to the right or left as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt can be freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @, and adjust the length of
connecting rod @.

y.

TiC TrENE TR AT P O S e 3 S L Sat N s g

GRS e T e e g -

Ry

D LA AR AR T o

W e e RO NG DA e

A T L T R A TR B R T oy s R Y v g



- 26. SRR 1E / PEDAL OPERATION

(1) BEIIRAA B BeREFTIRAE,

1) IR O IOk

2) HH AR s b e s e,
(LA, TPRBR DA AESENT, Bhsehis
HEFT RS RSEH] )

3) JURSHUR R BIEE S NGRS AR A4 (3 B 4k
YIS (PLEF BEILBU R

) TH Ina RS ROk R e o

* W EAEINSR A B R, TR RIS

EREH L EIFR., BUTERRERMBRIE BN R
FeJPRITE®. MIRIER IR VIR (.

(1) The pedal is operated in the following four steps:

1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal.
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it
completes reverse feed stitching)
3) The machine stops (with its needle up or down) when you reset the pedal to its original position. )
4) The'machine trims threads when you fully depress the back part of the pedal. @

« If your machine is provided with the Auto-lifter an addition step is given between the machine stop and

thread trimming step. The presser foot goes up when you lightly depress the back part of the pedal

® , and if you further depress the back part, the thread trimmer is actuated.

27. mhiF zhiEl4E / LED HRAALY
ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

(1) ERF®E

1) HIPREND |, s B LERE, TR
2) ST HSIETE, BLLSTEIE, .
3) JIFEE, MERREE)ES.

e% BT BB RS R A,
LINGE B | wemnErns.

(1) How to operate

1} The moment button & is pressed, the
machine performs reverse feed stitching,

2) ‘The machine performs reverse feed stitchng as
long as the button is held pressed.

3) The machine resumes normal feed stitching the
moment the buiton Is released.

p WARNING:
Turn OFF the power before starting the

work so as to prevent accidents caused
by abrupt start of the sewing machine.

—15-




(2) LEDJRBELT 48 FI 5 35

1) WA @, LEDITSS.
2) MEEHFX@, LEDITK.

(2) How to operat the LED light

1) Push the button@,LED light be bright.

2) Pull the button@®,LED light be power off.

16—

ceae e

g RIREEE o B

I

e e

ST TR T AT Y Y (Yt e Sprkal e

vayns

T e e T W ¥ YT

V2LV O et W YT o g i T e B G M DI L TS et e e RO SR N

AT LTSNS T A gean

R



E 4 F

PARTS BOOK

BT, HERES, 45,

Please confirm the relatlve applications Ref. No,part No.
wheh buying the parts

17—




1HL5% - ShaEE
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

IR W Gl Teemt D

CARTIVIS QT v eeean ey
Coal i . :

~18- ¢
3




. 105 - ShacEB i

s t N R Description ER LS
Ref. NO. Part NO. Qty Note
1 GR9850-01 g Face plate 1
2 GR9890-02 ERE Face plate agsket 1
3 GGS44 7 AR ARAT Screw 1/8x44 L=4 1
4 GR3403 HARBE MRS |Am oil shifld asm. 1
5 GR3344 PELEFFSHIRFLEE | Rubber plug 3
6 GR1463 FHAFENARSRFLIE  (Rubber plug 1
7 GR9890-42 =Ltk Three holes thread guide plate 1
8 (65053 TEEARGET Screw 3/16x28 L=9 7
' 9  [GR1083-8 FRIR Cord holder 1
10 |6K9890-03 JEHEW Side plate 1
' |GR9890-04 BEHRE Gasket 1
12 GQ277 AR S Face plate 1
13 16Q196 FLiERIE Safety label 1
14 |Gs053-8 JEH RARET Screw 3/16x28 L=14 3
15 _ 5% Machine cover 1
16 |GR3345 RERHET 8L Rubber plug 1
17 lgso4e FlEEREE R IEIEET | Screw 3/16x28 1L=18 1
18 |G0061-8 FlagR i E Reverse feed lever stopper 1
19 ' IGR1464 THEALE Rubber plug 1
20 GR1005-8 BR48E Magnet cord rubber 1
21 (GR9890-29 VLRI RIAUME | Thread tension asm. 1
22 GR7650 TR I LR R4ET Thread tension post 1
23 |GR7673 . TLRIT AR Thread tension guide 1
24 |GR10158 ' NI Thread tension disk 2
25 lGw233-8 ANFEBE Thread tension spring 1
26 GS1750 NFRIRE Thread tension nut 1
27 GS551 DIBIRBHIRET | Screw11/61 x 40 L=6 1
28 GK240 PRERAFBIPE Thread take-up lever cover 1
29 GSs51 PEEATI BYBET [ Screw 3/16x28 L=6 3
30 IGR3354 y of5 %] Arm thread guide Right 1
31 |Gs0ss2 AT Screw 11/64x40 L=6 1
32 | LR RS Thread tension asm. 1
33 GLO0113 JeLR iR & Tension nut 1
34 IGR1490 el Rotating stopper 1
35 lewasi Je R Tension spring 1
36  |GR1489 Je AR Thread tension disk presser 1
37 (GR1488 Je AR Thread tension disk 2
38 |gsois JeLRARET Tension post 1
39 GW250 e . Take-up spring 1
40  IGR1487 PRV R Tension post socket 1
41 |Gsoi6 JeLRIBETRIBIYRET  [Screw 9/64x40 L=5.5 1
42 |gs48 Je LR 2RIBET Screw 15/64x28 L=7 1
43 GX567 PAERET Tension releasing 1
4 lgM202 5 Throat plate 1
45 iGS044 FHARIRET Screw 11/64x40 L=6 1
46  |GSo44 HAREEET Screw 11/64x40 L=6 1
-19—
R I

R R S e L




185 - S 3ERM

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

i
k]

T o R Y SR S s SN AL T
P > RICEO-ORIE SRR T S it o e PRI M A AT e e e A R GH g e

LI T e b

T I R
AR I e o T et 2T

Borkaat ot S gt

CRIREXAvet)

£

e

TP DR T L L e s e L DN

TR S

TR R

TR R T

B AT TR R TR

Sy AT e

L e



1415 - ShEEpi

5 i < £ #w Description it | &
Ref. NO. Part NO. Qty Note
a7 GR3355 b= Arm thread guide Left 1
48 GS0551 TESREINEET Screw 11/64x40 L=6 1
49 GR1458 EHFTIRFLE  [Ribber plug 2
50 GS053 HEHRARET Screw 3/16x28 L=9 3
51 | GM340/4 et R Slide plate asm. 1
52 GM204 it ' Slide plate 1
53 GW434 et e Bed slide spring 1
54 GS045 AR EARET Screw 3/32x56 L=2.2 2
55 GS0548 JEEAR Sk Bed screw stud 4
56 GR724 JeilEg Ruler stopper 1
57 | Gs373 e SRaE4T Screw 11/64x40 L=6 2
58 GX565 Eive=y:l ) Pole 2
59 GQ276-8 RI-Bpa Model plate 1
60 * | GR9890-40 SuskaydlfF Bobbin base 1.
61 GS9890-41 27310 Screw 3
62 GR9890-26 Hek Tl Knife 1
63 GS226 SRS IR TIEP4T  |Knife screw 2
64 | GR9890-38 Je kARt Thread tension asm. 1
65, | GR9890-38-1 JeLRiAE Tension nut 1
66 GR9890-38-2 SFeLRRET Tension post 1
67 .| GR9890-38-3 SRS Tension spring 1
68" | GR9890-38-4 357 Thread tension disk presser 2
69 GR9890-38-5 UK 72 Thread tension guide 1
70 GR9890-38-6- JeReR & (F) Tension nut 1
71 GR9890-46 HPLER Motor cover 1
72 GS1769 B A1 R [ AR 4T Screw 3/16 x 28 L=20 3
73 GR9890-47. AEWNILEEH Stainless steel working table 1
74 GR9890-35 TR TR Thread guide plate 1

-1

R



R

57

Bt

2. |t

J O b A R N LT U PP PR ) P S S

MAIN SHAFT&THREAD-UP LEVER COMPONENTS

T e

3. — (b BIZ RS

~ R T B I
PRI S ST
e W S T-7 L NEMU L URP. I SN,

IMPACT CONTROLLER SYSTEM

A

= < R e

B o U3 S Tews il LS T e ey - - N R
e AR e At RS - e Bt L D AL L
Fan L e g T L ne v a0 o8 B s L AT A Skl naan Tt s STl R SO S R T i,

-22—




2. B3R - BREER

FE i o % B &3
Ref. NO. Part NO. 2 % Description Qy | Note
1 GS04 PR AT Screw 15/64x28 L=10.5 1
2 GX566 PRI Thread take-up crank shaft 1
3 GR1470 iR E R G Roller felt 1
4 GH564/4 PREEN Thread take-up lever 1
5 GH564/6 BR BT S A Thread take-up lever asm. 1
6 G0O270 PR R Needle bearing 2
7 GH402/2 PELR phIE IR Needle bar crank 1
8 GH334 TSR Needle bar crank rod 1
9 GS09 YRl I hedReT Left screw 9/64x40 L=4.8 1
10 GH561-8 Spaditied Counter weight asm, 1
1 GD0550 AT e R B 4T Screw 9/32x28 L=16 1
12 | Gb39 B2 AN R NARET Screw 1/4x40 L=6 2
13 | GR1472 EARSTORE Rubber ring 1
14 | GDO6 AT eh i R frRdT Screw 9/32x28 L=15.5 1
15 GH9890-65 g au:ikil Counter weight 1
16 | FEMR LR AN Feed drive eccentric cam asm. 1
17 | GD034 ERHR O EET Screw 1/4x40 L=11 2
18 GT198 ERHRLE Feed drive eccentric cam 1
19 | GDOll FERHR DI ATARET Screw 9/64x40 L=6 2
20 | GR9890-11 iR (6907Z) Needle bearing 1
21 | GR9890-09 it bk Oil seal 1
22 GR1535 RIS Snap ring 1
23 | GR1469 R A Thrust collar asm. 1
24 | GS39 L EReT Screw 1/4x40 L=6 2
25 | GO9890-06 Lt hdahgs Main shaft front bushing asm. 1
26 G0296 HREEEYE Oil adjusting collar 1
27 G09890-07 Ll hhEE Bushing, intermediate 1
29 | GR9890-22° ¢ BEE : Rubber 1
30 | GR3350 PRI BHE Thread take-up crank shaft felt 1
3.—kxXEBERS
K5 53 =2 . T I
Ref. NO. Part NO. R Description Qy | Note
1 GP9890-45 i Hand wheel * 1
2 . LT Belt cover 1
3 GR9890.36 5L . . | Motor asm 1
4 PCB1 1
5 PCB2 1
6 GR9896.30 HERBRA Connect block A 1
7 GR9896.32 pusi gy g Connect rubber 1
8 GR9896.31 EMEB Connect block B 1
9 w05 A 26 4R Electricity line pressing board 1
10 BEWE Holding screw 8
1t +=4 SR Cross recess head screw 2
12 PIA A ERET Socket head screw 3
13 Atk Copper cylinder 2
14 +4 AT ‘| Cross recess head screw 5

-23-




- b Ty e P LTS 37 Il A, ] RN .t T e e EX P R DR < Tane SEE
e e e S a R B e B W i LS b R el A o M T RS P et ST 0, o Ty £ e o B

- aT

i

Cold

Fren

28

25
23
6

i

|
|l—-—16
|

=N
7 S
TSy

1—'—-
|

e

*

T

B

NEEDLE BAR, UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS

4 5HF

A e O O TR N YRR



’ 4. 304 - B2 - TR

75 u 5 2 w Description R
Ref. NO. Part NO. Qty Note
1 GR1479 HHFLEFLE Cap 1
2 G09890-17 HiT LE Needle bar bushing upper 1
3 GZ9890-16 B Needle bar 1
4 GR1478 SRR Needle rod holder asm. 1
5 GS011 TR AEET Screw 9/64x40 L=7.5 3
6 |GU168 BHAEEREAER Slide block 1
7 GR9890-18 HITFTESH Needle bar thread guide 1
8 GO272 HHETE Needle bar bushing,lower 1
9 GS071, HLEHIRET Screw 1/8x44 L=4.8 1
10 | GR3352 P Needle bar thread guide 1
11 |GVi5 & Needle DBX1 #14 1
12 g RS Gear & pinion asm. 1
13 o rsp e s Gear & pinion asm., upper 1
14 GC168 Jlad iy greai i Gear asm. 1
15 |GS033 SthiuRsT Screw 1/4x40 L=8 2
16 |GCi67 Sh b4t Pinion asm. 1
17 65033 AR FEIRET Screw 1/4x40 L=8 2
118 - g eiles Gear&pinion asm., lower 1
19 ' |GC166 BRI R Es Gear asm, 1.
20 [GSO033 GFIRET Screw 1/4x40 L=8 2
21 .|GC165 LB eiles Pinion asm. 1
22 | GS033 LA EBIRET Screw 1/4x40 L=8 2
23 GzA35 , - tz4h Upright shaft 1
24 GN161 e Hook asm. 1
25 G0472 Behh s Upright shaft bushing, upper 1
26 G0471 BT HE Upright shaft bushing, lower 1
27 | GO470 THEME Bushing rear 1
28 | GSO053 i L ERERET Screw 3/16x28 L=7 - 1
29 |GR1519-8 T A Thrust collar asm. 1
30 | GS082-8 TR B ReT Screw 11/64x40 L=5 2
31 GZ434-8 i Lower shaft 1
32 |GR3371 MM ELEl Bobbin case holder 1
33 GS030-8 WEAR L SARET “Screw 11/64x40 1L=9.5 1
34 | GS0559 TR AT Screw 3/16x28 L=7 1
35 | GO1002 FiaiE Lower shaft front metal 1
36 TR PR bR Oil seal screw asm. 1
37 GR1515 TR s Oil wick 1
38 [Gso3t FahBR i iReT Oil seal screw 1
39 GN163 #il " Bobbin 1
40 |GN162 ®3E Bobbin case 1
41 GN161. ey A Hook bobbin case asm. 1
42  |{GO053 THEERET Screw 3/16x28 L=13 1
43 GR0341 AP RIS B Slide block base 1
44 GR3372-7 T3 B Lower shaft oil deflector asm ]
45 | Gs210 P AT Oil deflector screw 11/64 x 40 L=3.5 2

~P5—

o ot e =3




5. EAT&B 14

AT e P PRE?
e T el £ .5 .
AT NG R A T A T S T R R TR A Y St T S

HAND LIFTER COMPONENTS

A\

\

. &
\
\

// = \

13

———

17

ag)—

o




-

5. EFFER 1

75 # 5 24 73 Description %@ | &
Ref. NO. Part NO. Qty Note

1 GR3360 ERRF Hand lifter 1
2 GS0554 MR F485T Screw 9/64x40 L=10 1
3 GR1503 FERMIRFHhORI Rubber ring 1
4 GR336/2 FE R Es A Hand lifter cam asm. 1
5 G0273 EFhE Presser bar bushing lower 1
6 GS020 5 ERRET Screw 9/64x40 L=8 1
7 GS0555 RUACAFIR L4 Link shaft 2
8 GR1510 SRLCEEIT O R E-ring 5 3
9 GM?200/5 5 E A Presser foot asm. 1
10 TELEMN Wire holder bracket, lower 1
11 |GS0558 JR ERRATER4T Hinge screw 1
12 GS0557 JEALF b 524T Hinge screw 1
13 | GR3370 TR EH A Knee lifter connecting rod 1
14 | GR3369 HREM B Lifting lever link 1
15 GS010 TEARE BSR4 Screw 11/64x40 L=5 1
16 | GS336-8 L EAR R B RET Screw 11/64x40 L=5 1
17 TENRAMGERESRE | Screw 15/64x28 L=14.5 1
18 |GR1017-8 PARIEEMR Wire holder 2
19 [ GS310-8 LERAHERBEET | Screw 3/16x28 L=6 1
20 | GR1016-8 T ELER Wire holder bracket,upper 1
21 GL6 PRI Nut 3/16x32 ' 2
22 | GR1510 PRI O Y E-ring 5 2
23 GW433 WMERTRENE Tension release return spring 1
24 |Gwazz ¢ PAERARATIE Thread release pin spring 1
25 REEHR Wire cable holder 1
26 | GX568 AERGHET Tension release supporting pin 1
27 FIEHR B 24T Screw 3/16x28 L=6 1
28 GR9890-50 TR Thread tension release wire 1
29 | GS0556 AGAL L] Tension release shaft 1
30 GLO0114 P ER L Presser adjusting screw nut 1
31 GS0553-8 I ESRAT Presser spring regulator 1
32 | Gw2s3 HEHE Presser adjusting spring 1
33 GR3358-8 EFrSs Presser bar guide bracket 1
34 GZ215 JEFF Presser bar 1
35 GR9890-56 SR Presser bar thread guide 1
36 | GS033 AT S ZR084T Screw 1/4x40 L=8 1
37 | GS0100 SRR HBET Screw 9/64x40 L=8 2
38 AL Knee lifting cross rod asm 1
39 | GR3364/3 R MIBTATHF R4 Hand lifter link 1
40 | GRI510 HAFFF A 3 E-ring 5 1
41 GR3363 T BEAR Lifting lever 1
42 | GR3366 FHPENGEEFOPEE | Ering 5 1
43 GR3368 18 E BT Knee lifting cross rod 1
44 | GR1494 PEST Presser guide bar 1

27—




4

FEED MECHANISM COMPONENTS

A
-

6

57

L .

s




6. 35 BB 4

) # 5 % H Description O
Ref, NO. Part NO. Qty Note

1 GH9890-24 EIERHER Feed adjust rod 1
2 GX9890-25 FLERHEAT Feed regulator pin 1
3 | Gsont EATHLRET Screw 9/64x40 L=6 2
4 GR3384 FERHAY 8% Feed regulator 1
5 GO474 ERHR AR Feed regulator bushing 1
6 GS0565 BRI R BISRET | Screw 3/16x28 L=7 1
7 GS9890-23 AR bR Feed regulator screw 1
8 GW257 EREEA Spring 1
9 GX576 EREYAHE Feed adjust pin 1
10 GR3382-8 R RN Feed dial 1
11 GS0563 EF e REARET Screw 3/16x28 L=18 1
12 GH568 T Rocker shaft connecting rod 1
13 | GX570 SERHET Walking foot long pin 1
14 GS0560 PR EFTERET Screw 9/64x40 L=4 1
15 GH572 R ER Connecting rod 1
16 GR3383 ERHETT IR 0RIE Rubber ring 1
17 GW436 B E Feed reverse spring 1
18 | GR1510 IR e AT E-ring 5 1
19 . | GH547/2 Bl e dh iR B4 Feed reverse arm asm. 1
20 | GS2566 {1 AR sEeT Screw 1
21 GR1510 FlE E-ring 5 1
22 GW435 iPE SR IvE Spring 1
23 | GX571. SRR Walking foot short pin 2
24 | GR3374 BEEHRESIR Connecting link long pin 2
25 GR3775 HERHEIEIR Connecting link short pin 2
26 GR3376/2-8 ERHENREA A Feed adjust link asm. 1
27 GX573 HERHEFREE SR | Adjusting link fulerum shaft 2
28 GS48 Ie R BRET Screw 15/64x28 L=7 2
29 | GSO560 AT Screw 9/64x40 L=4 2
30 GX575 Foag Feed bar shaft 1
31 GR1524 R A E Retaining ring 1
32 GM201 R Fedd dog I 1
33 | GSO72 R I eT Screw 1/8x44 L=6 2
34 GR3380/5-8 e Feed bar asm. 1
35 GR3388 B EE AR Adjusting link spring guide 1
36 GS0567 B AR e Screw 11/64x40 L=5 2
37 GR3387 P E e Feed spring hood 1
38 GZ436 r 2k Feed rocker shaft 1
39 [ exsn BRI Walking foot middle pin 1
40 | GS0560 MfRsT Screw 9/64x40 L=6 !
4] GL7 IRFEHNIR S Nut 9/32x28 1
42 GH569 2k} ah R 44 Feed rocker shaft crank asm. 1
43 GS0561 R BRARRET Screw 3/16x28 L=15.5 1
44 GH571 - FRFfE A Lifting rocker asm, 1
45 1 .GS0561 6 7T e UhAeRET Screw 3/16x28 L=14 1
46 GS0562 1R TR IRET Hinge screw 1

—D0-—




6. ER BB
FEED MECHANISM COMPONENTS

—30-

s S TR

SRS G S SRR




6. X BB

e ## =2 - ¥ B|&E
Ref. NO. Part NO. # . 2 Description Qty Note
47 GZA437 R Feed driving shaft 1
48 GR1469 RIS E A Thrust collar asm. 1
49 GS39 2R EReT Screw 1/4x40 L=6 1
50 GO473 EE AT Feed rocker shaft bushing 2
51 GS092 IFLRHIRET Screw 11/64x40 L=7 2
52 | GR1524 TR hih AR Retaining ring 1
53 GR3379-8 a2 2:0ug Feed bar crank asm, 1
54 | GS69 SFIRERET Screw 3/16x28 L=14 1
55 GH570 a7 LA Driving shaft crank asm. 1
56 | Gso37 FaoF X ihiReRET Screw 11/64x40 1L=10.5 1
57 GR3386-8 #EhskEFa Y Reverse feed control lever asm. 1
58 GR1469 B Fahd Thrust collar asm. 1
59 GS39 R oF R R RET Screw 1/4x40 L=6 2
60 | GR3385 Bk ORI B Rubber ring 1
61 GZA38 e St Feed reverse shaft 1
62 G09890-57 Bk ghihE Feed lever metal 1
63 GS033 FlRS R FIR4T Screw 1/4x40 L=8.5 1
64 | GSbs0 BIEEHRTFE 8T | Screw 1/4x40 L=10 1
65 ,GR9890-64 BlEEHEF Reverse feed control lever 1

-31-




IA=Fb 1 ~
THREAD TRIMMER COMPONENTS

[
3

[N 5 SN R S ARE WOL VIS |

[SRPRE S




e o Nt vy e A o e

7.B R AR

% tF N % 73 Description o &) &%
Ref. NO. Part NO. Qty Note
1 GS832 BPETSM11/64"%40 L=12 Screw SM11/64x40 L=12 2
2 GR7662 AT Washer 2
3 GR7661 TIER AR A Partiality shank asm. 1
4 GS175 &N T ESRET Screw 2
5 GR7663 HmET] Motorial knife 1
6 GL650 $BA SM11/64"x40 Nut SM11/64x40 1
7 GR7660 BYLRTIZR Knife bracket 1
8 (5989027 & JIR TR Screw 1
9 GR7656 #&7N Secant knife 1
10 GR7658 PER Protect needle patch 1
11 GS1755 YR%T SM9/64"x40 L=4 Screw SM9/64x40 L=4 1
12 GH1001 ik Thread shear rock arm 1
13 GR7664 IS e 1L B R Positioning block 1
14 GW951 . i B3 Spring 1
15 GS1760 Y247 SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 | GO1001 I ES Thread shear cam rock arm assy 1
17 GS1761 384T SM11/64"x40 Screw SM11/64x40 1
18 GO1000 BEzh gh AR Short bush 1
19 GS1754 3247 SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 e T Pole 2
21 - | GR7656 i Thread shear ¢am 1
2 |- REHM Bale band 1
23 GS788 24T SM9/64"x40 L=5 Screw SM9/64x40 L=5 1
24 GS§1759 FEFFIRET SM11/64"x40 L=5.¢ 3| Screw SM11/64x40 1L=5.5 2
25 GH1000 ERF Knife shaft connecting rod 1
26 GZ850 P D% dh i Thread shear rock arm shaft 1
27 GR7667 Eiii Spring cover 1
28 GW952 - .~ 155 Spring 1
29 GR7665 BRIRBH A Thread shear rock arm shaft 1
30 GS189 24T SM11/64"x40 Screw SM11/64x40 1
31 G7666 R’ Rool shaft assy 1
32 GL650 A Nut 1
33 GZ851 S Thread shear shaft 1
34 GR7669 E]t] Retaining ring 1
35 GR7668 L RE R Magnetic plug cushion mat 1
36 GR7672 RIS Magnetic plug pin 1
37 GL652 SR SM1/4"x40 Nut SM1/4x40 1
38 GR7671 HE ‘Washer 1
39 GS1763 MR EIRELT Screw 1
40 GK1L.201-8 PG M4 Nut M4 2
41 GR7670 TLERESR S Magnetic plug cushion mat 1
42 GR7677 R Thread loose seat 1
43 GWS953 WK Spring 1
44 GS1764 $24T SM1/4"x28 L=13 Screw SM1/4x28 L=13 1
45 GQT85 LR B R Magnetic plug 1
46 GR3400-7 $26T SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 GS525-8 NEA AR Electrical plug breacker washer 1
48 G01003 THihE Bushing,lower shaft 1
49 GKR202 #4.5%8x0.5 Washer 4.5x8x0.5 2
50 | GR8800-61 14 FL 82k 14 holes thread connector 1
51 GR9890-78 BRETF Connceting terminal 1
52 GR8800-60 bk Bk Groundwire terminel 1
53 GR9890-70 LEDJT 84k LED light's wire connector 1

-33-




8. & 3 Bl B R

AUTOMATIC REVERSE FEED COMPONENTS

Sy

4
|
|
0 I\
4) @ 5
. 7
- ; \ )
[
\ 8 9 10
9.3 ke

E THREAD CLAMP DEVICE

¢ 8 RGN AT




8.8 BhE 251
5

FE f % i Description B OB\ & E
Ref. NO. Part NO. Qty Note

1 GR9890-33 TR Switch block 1
2 GR9890-51 FR BT Swicth cover (11
3 GS053 [T Screw 3/16 x 28 L=9 m
4 GR9890-33-1 57 Wire [1]
5 GR9890-33-2 T Connecting terinal [1]
6 GR9890-33-3 el Reverse feed button [1]
7 GR9890-33-4 LEDIT#:4 LED light button 1]
8 GR9890-33-5 ERIER Switch 1]
9 GR9890-33-6 HBEER Circuit board [1]
10 GR9890-33-7 LED4T LED light 1]
11 GR9890-33-8 UK~ Thread guide cover (1]
12

13

14 GR625-8 Fro E-ring 5 2
15 GR7687 B 8 SR AT Reverse feed connecting shaft 1
16 FaEE E-ring 9 1
17 - GH1002 SF7 LR N ] Connecting arm asm. 1
18 GR1028-8 FOa$4E E-ring 4 1
19 GR7691 B SRS AT Reverse feed connecting link 1
20 GR1027-8 HAEE E-ring 12 1
21 GO0363-8 Hh ‘Washer 16 x 24 x 2.6 1
22 G0362-8 iy Rubber plunger 1
23 GR1028-8 FFOE E-ring 4 2
24 GR7692 FEFFE Plunger arm pin 1
25 | GQ796 BBk Rk Reverse feed magnet asm. 1
26 (GS525-8 WRET Screw 15/64 x 28 L=12 2
27 . 1BET Screw 3/16 L=9 1
28 B S RRLEA TS Plunger spring 1
29 HL 2R34T Pin contact 2
30 WR&ET Screw 3/16 x 28 1=6 1

35—




108 &84 ,
OlL LUBLICATION COMPONENTS

.,

{
!
!
|
I
!
|

_._—._—_T—_—.—..—
ary
n

e e e i v G S e e i A Sy e S Vet S e e S S A e e b

11 &5 E

OIL RESERVOIR COMPONENTS

wr—

TR e VA BATS




10,38 5B S0 4

5 e % 2 i3 Description ﬁ &\ &®
Ref.NO. | Part NO. Qty | Note
1 GR1561-8 e Oil sight window 1
2 GR1562 THME ORI Rubber ring 1
3 GR3398 ot i3k Main shaft oil tube 1
4 GRO551 I it B JE R ET .| Screw 3/16x28 L=6 1
5 GR1569 (R E2P Oil felt presser 1
6 GR3401 &) s R Oil return tube asm 1
7 GR1566 [l s 32 Holder 1
8 GR3378 R Hhih R 0il wick 1
9 GS054-8 TEM T R IRET il adjusting screw 1
10 | GW259-8 TR BT Spring 1
11 GR3399-8 e gt g Oil tube 1
12 | GR3389/12 MERE Lubricating oil pump asm 1
13 | GR3390 R RRR Oil pump installing base 1
14 GR3391 hEE Oil pump 1
15 GR3392 HMEH Oil pump impelier 1
16 - | GS554 MR FIRET Screw D=3 L=10 3
17 GR33%4 MEE Lubricating oil pump cover 1
18 GR3393 MR Oil pump impeller cover 1
19 GR3396 = k2 Plunger 1
20 GW437 M Plunger spring 1
21 ‘| GS0569 FESEURET Plunger screw 1
22 | GR3395 Tl Hook driving shaft oil tube 1
23 ‘| GS0568 HEX A Screw M3 L=8 3
24 GS030 SREEEHEARAT Screw 11/64x40 L=9.5 1
25 (S0567-8 IR A Oil pump support,large 1
26 GS062 HER ) Screw 15/64x28 L=12 1
27 | GR3397 Brim ek Rubber joint 1
28 | 5S9890.39 - | LEEREFIKBNAS Bobbin pulley 1
29 GS1761 GaLR 3RIR B ERRET Screw 2
~ b
1. MEEE
1 GR3405/17 i e Oil reservoir asm 1
2 GR3406 W Oil reservoir 1
3 GR3407 ik L Oil reservoir gasket 1
4 GR3408 Pk EEHy Rubber cushion 4
5 GS0571 HehFLGRET Screw 5/16x24 L=7 1
6 GR3409 HehFLEZSTORIEA Rubber ring 1
7 GH576 5 B B 1] Hh AR Knee lifting rotating arm 1
8 GW438 FL ik A B Spring 1
9 GR1583 BEMIFOEE E-ring 10 1
10 GR3410 1R E BRIk Vertical shaft fitting arm 1
11 GS0573 YT 3L AT Screw 2
12 GL21 S BHARER AL R | Nut M6 2
13 | GSos7 T AR LAY 4T | Screw M6 L=30 2
14 | GS0572 T B SRET Screw M6 L=17.5 1
15 GZ439 Eisdi) L Knee press cross shaft 1
16 GR3411/6 PR Knee pan plate asm 1
17 GKR13 ELLEIY 7! Knee pan plate cover 1
18 GR1586 BRAUFF Knee pan upright shaft 1
19 GR3413 B Fr Knee pan plate rubber 1
20 GR3412 TR Knee pan plate 1
21 GR3414 Bk Knee pan plate support 1
22 | GS584 RES:33) Screw M6 L=12 1
23 GH579 JRERIIEH Knee lifter push rod 1

—37-




Tt et [
LI ML Tt S LN Sttt
[N A R LU B SR N X

LR LR ER M

THREAD STAND COMPONENTS.

‘L‘-i

2

1

B4

13

ACCESSORIES

o Loy e TR T LB LI S TR D
'.".‘/,'—!':" RTINS Ve s TG

Tyl
T

TS
Yawt ety




12, ERZREH

&
|

-39~

FS # 5 A L %8
ReENO. |- Part -NO: —| - - o o = Dol | oy | Noe|
1 UKL S Thread stand asm. 1
2 GR1215 25 VA Bl % e Spool retainer - 2
3 - | aso67 | sy Spool pin 2
4 | GR750 F2or ) Spool rest cushion 2
5 GR1811 234 " Spool rest 2
6 GS558 %E?Eﬁ%%%%]’ Screw M6 1L=16 2
7 GR1745 - ik | Thread guide arm joint 2
8 GR1744 e IR B b Spool rest rod rubber cap 1
9 GR1825 LRI ARAT Spool rest arm 2
10 GZ316-8 | gedmiF -4 Spool rest rod, upper 1
11 GR1932 ey Spool rest rod joint 1
12 GS401 - 2 AT L BB AT Screw M5 L=14 2
13 GL158 1 EmfrEe s ai Nut M5 2
14 | GZ315-8 &AF Y Spool rest rod, lower 1
15 | GR1748 deE Thread guide 2
16 | GR1625 B A AT IR Hs Spring washer 2
17 | GL23 PRI ETIR Nut M5 2
18 GL158 R R B NutM16x1.5 1
19 - | Gri696 SAT R AR B i Washer 16 x 30 x 2.6 )
20 | GR1751 R AR Spring washer 1
13. M B
e % 5 % P Description B R | &
Ref. NO. Part NO. ) Qty Note
1 GR1590/2 | R s apii L Machine hinge plate asm. 2
2 | er241 BlE B BT Nail 4
3 GBX105 CIERE ) Machine hinge plate 2
4 GR1610° $e27] (K) Screw driver, Jarge 1
5 GR1602 ®eTl () Screw driver, mendium 1
6 GR1603 §2427) (/) Scréw driver, small 1
7 GN163-8 Bl : | Bobbin 3
8 GF424 HLE Macgube head cover R
9 GBR148 ;| A Macgube rest cover 1
10 GR1604/3 s il reservoir asm. 1
11 GV15 gk Needle DB x 1 #14-#16: 1w
12 GR1578-8 ‘Bigd (A) ) Quakeproof washer A 1
13 GR1579-8 BB (B) ' Quakeproof washer B 1 -
14 : R Instruction book 1
15 PAHIRFDS, 2,2.5,3,4) | Cross screw driver (1.5,2,2.5,3,4) &1
16 ! e . Oiler asm 1
17 GR1576. MharEEk Oil reservoir magnet 1
18 RieHif Cable band 5
19 GBR147 ABRET Wood screw 4
20 GS0574 #BE Washer 4

¢ A e s e T e



